TREATMENT PLANT OPERATOR

|“I_Ir ”l
Thevirtues 01

WO ORUTOINEES
PAGE 42

DEDICATED TO MU
tpomag.com
ﬁsm :urng'

Greening'the Plant: Cutting energy

usage in Lowell, Mass.
PAGE 40

WASTEWATER PROFESSIONALS

THE STAFF AT EVERETT I\
MANAGES BIOSOLIDSIIVITH
SHARP EYE ON THEIFUTUE

PAGE 30

Plantdcapes:
Beachtront park in

New Bedford, Mass.

FAEE 20 N 4 g ONIHSI8Nd d31lS3ND3IH FJIAHIS FDNVTHD

GRS S | S :IIIJI-LL
Ooe K Cd '-Z]H I."I 'I _-| -I'l" = I:I S RE
2N EINIHST TSN EI'I-



MIAINTENANCE SER

SEWER TELEVISION INSPECTION
We have the CCTV equipment and experienced

SEWER & CATCH BASIN CLEANING Single and technicians to perform any type of mainline or
dnubl&-pumpfj&l—van:: combination units with line jetting service lateral inspection you need. Powered
[...]
SLICK QOPERATION

Cake exiting the back of the press landed in a borrowed grain ele-
vator that deposited it into the dump truck parked beneath it
Although a clever and smooth operation, it wasn’t cost effective
hecause of the power requirements

“Nevertheless, I was impressed with the unit,” says Netz. "It really
hummed hut was more sensitive than the new model, and one of us
had to e there every moment, If something went wreong, it didn’t



|

The M. Jackson plant now usas an
AguasBR sequencing batch reactor
from Aqua-Aarobic Systems Inc. in
Rockford, NI,

shut itself down. The new
press does, enabling us to
drive by once an hour 1o
check on it”

The men converted one drying bed to a storage area and built a
roof over it “We stored cake all winter until it stopped raining and
we Could haul again,” savs Netz, "With only five drying beds, though,
we had some very intense dayvs when it was too cold to dewater, the
beds were full, and the biosolids kept coming.”

The new treatment plant opened on schedule, with the Prime
RFP361D-5K 36-inch dual-chamber rotary fan press a permanent fix-
ture attached to the digesters. Netz wastes sludge to the digesters
daily and starts dewatering when they are full. “With the amount of
sludge we generate, we dewater every day,” he says, During an 8- or

"The press enabled us to go from manual labor

to no labor. That's another reason why we love it.”

GALE NETZ

Q-hour day, the press processes 19000 to 200000 gallons of feed
sludge, producing cake as high as 30 to 35 percent solids.

“Those are fantastic numbers for aerobically digested sludge,”
savs MNetz, “"Our waste activated sludge runs around 0,80 percent
solids.” The continucus dewatering process is totally enclosed, elim-
Inating odor and reducing corrosive exposure to nearby equipment.

The seli-contained press needs little attention after Netz se1s its
operational adjustments using a touchscreen with icons to control
the programmable semi-automated self-clean cycle and the pneu-
matic-operated pinch valves with magnetic flow meters that equalize
Howw fOor maximum efficiency. Other icons control gear ratios for var-
able speed and emergency stops of the press, water, and polymer.

“The press enabled us to go from
manudl labor to no labor,” says Netz,
“That's another reason why we love
it." MNetz also knows that should
regulations change and reduce the
plant’s BOD discharge permit level
from its present 45 mg/l, it won't be
a problem. The liquid from dewa-
lering has zero to 5 med BOL)Y, tpe

Aqua-Aerobic Systems Inc.

8315/654-2501
WL agqua-aerobic.com

Prime Solution Inc.

269/673-9559
wWwwopsiratary.com

A\Y

American Water Works

Association

I.I1E| I.Jll_r"'h."rll.:_": L e N v = s = J=P | I=T = '

Published by AWWA, 2008,

softcover, 274 pp.
340 (853 AWWA membars],

No. 20633

Introducing the NEW Wastewater
Operator Certification Study Guide

A Guide to Preparning for Wastewater Treatment
Certification Exams

by John Giorg

Wastewater operators can now take certification exams

with confidence with this great new study guide. It provides
hundreds of practice questions that are similar to those on

state wastewater-operator certification exams. Includes
answers and additional references,

Order at www.awwa.org/wastewater
or call 1.800.926.73317.

Wastewater Operators

- NVlake the .
v Grade!

Take your certification
exams with confidence.

tpomag.com  October 2000 23



top performer:

Richard Ludowsasea is the long operator of the Sedagwick (Kan.) Wastawater Traatment Plant.

Working by himself, Ludowssa goes about his morning routing of taking samples and
parforming daily maintanance. His approach has bean highly succassful, as the Sadgwick
plant has earnad a “most improved”™ award in 2007 from the Kansas Water Environment

Association. (Photography by Bo Rader)

By Trude Withaon

THE MOTTO OF THE CITY OF SEDGWICK, KAN. | IS
“TRADITION WITH A VISION.” THAT IS REFLECTED
in the city's award-winning wastewater treatment plant and the forward-
thinking attitude of city adminlstrator Jaci Reimer and plant operator Richard
Ludowese,

A suburb of Wichita, this city of 1,700 offers a small-town environment
close o big-clty job opportunities. Its goal 1s to grow slowly and keep its
hometown feel,

While the citv's O.3-mpgd activared sludge treatment plane is also small,

24 TREATMENT PLANT DPERAIOR

MARKED IMPROVEMENTS IN WASTEWATER-TREATMENT PERFORMANCE HELP-A SMALL CI
IN' KANSAS MEET PERMIT REQUIREMENTS AND PREPARE FOR SUBURBAN-GROWTH =%

-

"-.-_._

-

scale, “We are constantly
looking for better ways to control our process and improve plant perform-
ance,” says Reimer, “With recent upgrades, regular maintenance and a quest
for continual learning, today our plant looks like a state-of-the-art facility, not
4 “sewer plant.™

AN OPERATING CHALLENGE
It wasn't always this way, Before 2006, a combination of antiquated
cquipment, a history of part-time operators, and high influent TS5 and BOD



JIIIllli

W= -.:lf"_" r_r_‘lr“l*’[F]rlﬂh 100K |r||:1 for L‘H_TTI r ~-"" to-eontrol

1982

2006
Richard Ludowese

0.292 mad design, 0.080 mgd average,
0.140 mgd peak

Oxidation ditch
Secondary
Sand Creek

Incorporated and land-applied

BUILT:

LAST UPGRADE:
OPERATOR:
FLOWS:

TREATMENT PROCESS;
TREATMEMT LEVEL:

RECEIVING WATER:
BIOSOLIDS:

= L. <"

I.‘ "
- h‘_

our process and iImprove ple ant pnﬂrfnrr"mru e. With recent

upgrades, reqular maintenance and a quu’ st for'continual

\Parr‘llﬂm ’EL.-d ay our plant looks like

sl
JACI REIMER

wis causing the 27-vearold plant to exceed discharge standards occasionalb:

In fact, during a fivevear period, it failed to meet the standards 21 times.
The trouble was eventually traced 1o a nearby industry that was discharging
vegetable il into the sewer, leading to influent TSS over 300 ppm and BOD
from 2,000 ta 20,000 ppm. In 2006, the city wrote a new ordinance for indus-
tries discharging to the sewer, but the offending company could not meet

the new standards and was disconnected.
Even with the high-strength influent, the Sedgwick plant met its permit
requirements most of the time, and in the past three years, it has consistently

a state-of-the-art fac |\|T

SEeWer F:\dm

met Or exceedad them. Reimer and Ludowese attribute that o eguipment
upgrades, along with"Ludewese’s status as a full-time opertor and his will-
ingness to go the exira mile,

“When | ook over as plant aperator in 2004, we realiced we neaded 1o
make some improvements to the plane,” says Ludowese, "We replaced the
automatic rotor blades, which were 25 vears old. Saome of them were falling
out due to wear, and some had even broken.”

The plant also replaced the weir and installed automatic DO meters in
the ditch, both on the south and north sides, about 30 feet behind the

tpomag.com  Bctober 2008 25



Sedgwick Wastewater Treatment Plant

REQUIREMENTS AND PERFORMANCE

PARANETER INFLUENT FERNIT ACTUAL
BOD (mg/l} 250-450 mgy' 30 mg/l ND {5 mg/l}
TSS {mgl) 100-200 mgy 30 mag/l MND {5 mg/l}
pH 71.3-7.6 65.0-9.0 1.3-1.6
Ammonia 40-80 ma/l as N 10.2 mg 0.10-5.0 mg/l
Fecal Coliform - 200,100 mil 2100 mil

E. coli - 160/100 ml MND (17100 mil)

NMD = Not Detactad

wood and had 1o be manually lifted

the ditch. The new fixed aluminum
welr is at a set height determined by
the plant engineers,

FOR THE FUTURE

The plant also upgraded to vari-
able-specd  automatic drives  con-
trolled by feedback fromm the DO
meters in the ditch. Before this
improvement, plant personnel had

slow. Now, each rotor independently
speeds up or slows down 1o main-
tain a more favorable DO level and
deliver more control over algace,

The plant also Installed a SCADA
system to make critical process readings available in real time around the
Cclock and o automaeically log data into the computer,

“These changes were mostly to control ocur process due to the issues we
had been having with the Industrial discharges, and to improve the plang for
Lhe future,” Reimer says,

While vpgrading the equipment, Ludowese and his team also decided o
Install railings, palnt the steps and make sure everything was properly
marked for satety, Those improvements were made “just because it was A
o] idea and the right cthing to do,” Reimer observes

Besides Ludowese’s 40 hours per week, the plant benefits from two part-
Hime operators who rotate on weekends, Ludowese Is adamant about contin-
wing his education by taking classes and sharing hest practices with other
operatoers. He makes sure he keeps his part-time operators up to speed, run-
ning through plant operations every six months and pointing our any
changes that have heen made,

“Richard took a whole different apprmoach than our previous operators,”
notes Reimer. “He took the time to find out why things didn't work., We
could have done everyvthing we did with a different operator, and it wouldn’s
hiave had the best resulis,”

A sample shows the clarity of
effluant from the Sadgwick plant.

MOST IMPROVED PLANT

His efforts paid off, In 2007, the plant was awarded the Kansas Water
Environment Association (KWEA) award for the most improved plant in the
small plant category. The plant was also nominated for the award in 2008,

“since we won that award, the clty council members come out every year
o tour the plant,” Reimer savs, Adds Ludowese, “The technical school where
| studied to become a Class IV operator brings studentes by 1o see the plane,
and city engineers bring operators from other treatment plants that have had
similar problems to ours 0 we can share information,”

In spring of 2006, the plant received a Kansas Department of Health &
Envircnment (KDDHE) grant to participate in a biological nutrient remowval

B TREATMENT PLANT OPERATOR

mtors. The old weir was made of

upr and down o control the level of

only two rotor speeds — fast or

L=

The Sadgwick treatment plant is small, but city officials and plant staff
constantly explore measures 1o enhance its performanca.

program. By then, the plant had been making progress and has started pass-
ing state exams regularly. KDHE determined that Sedgwick was icdeal for the
FCE AT

"Our almost 30«vear-old plant wasn't designed to do micronutrient
removal,” says Ludowese. "But with this program, we will be able to reduce
phosphorus and ammaonia, and will be able 1o reduce nitrogen in the future
to mect increasingly stringent permit speciications.”

KIDHE developed the Nutrient Reduction Plan to reduce nutrients, miti-
gate cutraphication, and allow long-term improvements in water quality, The
Sedliwick plant can now do micronutient testing in-house as part of its mon-
itoring for chlorides, dissolved oxygen, total phosphorus, Kjeldahl nitrogen,
nitrate, nitrite and total nitrogen,

Reimer and Ludowese are quick o acknowledge help rom others along
the way, from the city's $900,000 investment in the plant over the years, to
the city’s engineers, and to Jerry Grant, a retired KDDHE emplovee who mon-
itors the grant funds that help treatment plants experiment with biological
nutrient removal.

When the Sedgwick plant received the grant, Reimer and Ludowese

The City of Sedgwick Wastewater Treatment Plant consists
of a pump station, comminutor, oxidation ditch, final clarifiers,
ultraviolet disinfection, an effluent polishing lagoon, an aerated
sludge storage tank, and liquid biosolids handling. The main lift
station 1s located a mile south of the plant.

Influent is sent to the headworks and transported via
Archimedes screw out into the oxidation ditch. The waste acti-
vated sludge is sent back to the low-oxygen zone. There is a
high oxygen rate through the rotors, over the weirs and out the
clarifiers. The clarifier effluent is UV disinfected and sent to the
polishing lagoon. The return activated sludge is sent back to the
aoxidation ditch.

The plant discharges to the Little Arkansas River via Sand

Creek and the Little Arkansas River Basin.



"Qur almost 30-year-old
plant wasn't designed to
do micronutnent removal.
But with this program,

we will be able to reduce
phosphorus and ammonia,

ana-will be able to reduce

nitrogen in the future to

meet Increasingly stringent

r

permit specifications.’

RICHARD LUDOWESE

=
I |
| -
i o
i =
N o
-
o
.
1 o

tIT1]
r

tit
| |II.I ﬂr

§ |II I|I|II.IIIr

5 |I|III_|I|II /

Richard Ludowease parforms simple
daily tests to make sure the plant I1s
performing as it should.

decided they needed some better
lesting equipment o perform daily
and sometimes twice-daily tests for
ammaonia and pH so that they could
hetter maintain an anoxic zone for
nuttient removal. They purchased
a pH meter and ammonia tester,

Plant performance has improved significantly since Ludowese came on board as operator in 2004,

and also a TS5 meter so they could
monitor mixed liquor solicls,

They began testing the three lift stations daily o determine the TSS,
ammonia and pH levels before the influent reached the plant. This helped
plant operators figure out where the treatment load was coming from and
at what times spikes were occurring, It also allowed them 1o handle the
situation without having to wait for lab results. The plant also replaced ies
antiquated IX) meter with an LDO meter, which allows plant personnel to
double-check the automatic system’'s aperation,

LOOKING TO THE FUTURE

Ludowese looks forward to taking plant operations 1o the next step,

meeting future challenges like micronutrient removal. “The state rewrites
the specs every three yvears, so we don't know how much tighter they will e
next time around or whether we will be required to remove nitrate or phos-
phate,” he says.

The city is developing another industrial park, and Ludowese is looking
at the ramifications for the treatment plant, Sedgwick’s population is grow-
ing at about 3 percent per vear. And, while Beimer would like to attract more
industry 1o the area, she plans 1o be more careful this time.

“Back when we started 1o promote the city 1o indusiries, we weren'|
guite: prepared for the resulting waste, and we forgor aboue what it would do
to the sewer,” she says. "We need to be more diligent, and ideally we would

tpomag.com October 2000 2/



28

" ROTARY PRESS

High capture rate
High cake solids

“wefico

Boath #2063

Over 260

Installations
Worldwide

LIS oo Mo T O16E 270

Low Speed, Low Power,

Low Maintenance,
Fully-Automated, Operator-

Friendly Municipal and .
Industrial Applications =

b

@ ﬂﬂrﬂfgr aince 1960

ara’ Frontenac W., Thetford Mines, Qc., Canada

Granby sales office - Tel: (450) 375-T060
WWwWw. rotany/-press. com

Represented across the U.S. and around the world

N

 — B

-

k L=
|

I'i _l:l’_'_:.pn

gl

Van LonDoN
pHoenix Co.

Van London-pHoenix Company (VL-PC) manu-
factures a wide varicty of electrodes, sensors,
assemblics and accessories for pH, Conductiv-
iy, ORE Dissolved Oxvgen, Karl Fisher, lon-5pe-
cific and Custom Designs. Direct replacements
for Laboratory, Titration, Biotech or Industrial
applications are available for all major brands.
Ouer product lines inclde a complete offering
of Table Top Meters, Portable Meters, Industrial
Transmitters and many other related producs.
With a complete machine shop and glass blow-
ing shop we are capable of producing indus-

trial sensors that are designed for maximum
performance in the harshest environments
and a sizable mventory of sensors, analveers,
and mters are available w expedite orders,
van London-pHoenix Company has been in
business since 1961 and has a long history of
L dedication o RED w0 prodece new measure-
ments and designs o enable our business
pArINETS ACCESS 10 @ superior product.

Van London — pHoenix Co.

6103 Glenmont Drive, Houston, TX 77081
Phone: T13/772-6641 * Toll Free: 800/522-7920

Email: sales@VL-PC.com * Website: www.VL-PC.com

IREAIMENT PLANT OPERAINR

—

Ludowese takes a Secchi

-~ disc reading for water clarity.

=
B e

q%

—

likex 1o attract smallervolume businesses,” Today, there are 12 industries in
the city, but its closeness to Wichita and its location on a major highway and
near a railway line make it ripe for industrial growth.

The plant is in 3 good position 1o deal with population increases, since it
operates at only 50 percent of capacity and can be easily upgraded by adding
another oxidation ditch and UV disinfection bays, as well as pretreatment for
nutrient remaowval,

ALWAYS LEARNING

{Other challenges remain, such as preparing 1o rebuild the main lift sta-
tion and perhaps adding another sludge storage tank. To Ludowese, the
biggest challenge for the future is simply learning. “After five years 'm still an
amateur,” he says. "My success will depend on better process control. It's a
hig job for one person, and some days [ wonder if I can get it all done. But 1
sor a4 schedule and keep picking away at it.”

Besides a Class IV certification in plant operations, Ludowese has a Class
IV in water treatment and is working toward his Class IV in distribution, He
takes advantage of other resources 1o continue his education, including con-
ferences sponsored by KNEA and the Kansas Bural Water Association.

Reimer, who went to school to become a Class 11 wastewater treatment
plant operator 50 she could understand cthe process better, agrees with his
approach, although she thinks Ludowese is being oo humble about his suc-
cess. “Without an operator like Richard who went the extra mile and main-
tained everything so we could get full life from our equipment, we would
have had to rebuild the plant,” she says, “As it stands now, it's good for another
20 vears.” tpo



\
é
Need the Best Headworks?
Monsters Work Here

+ Bandscreen Monster uses StapleGuard® _
panels with 190" (2mm) perf openings and up i

+ Complete protection for MBRs/pumps/systems

* Bandscreen achieved the highest capture rate
In companson tests

* JWC offers complete headworks systems:
fine screens, compactors and gnt removal

@ FTWC

www. jwee.com/work « 800.331.2277 Bandscreen Monster - Made in the USA!

Trust Monster Quality” - : £ "

F’ LL Lagoon and Tank Covers
a job opening 3
FE L
'e'e

BID OUT 'S

an upcoming job

ANNOUNCE ...

confracted services offered » controlling odors

SELL * reducing heat loss

used equipment

* collecting biogas

Reach over
60,00(
dedicated professionals

each month in TPO!

OBTAIN .=
[ FAX eompleted cessified foem on poge 51
_ 1o ba induded in the next available Esve

a position wanfed 715-546-3786

A A A N '__";,fif”"' 5
F ’ N D what you're looking for!? o -.

tpomag.com October 2000 25



top performer:

THE EVERETT (WASH.) WATER POLLUTION CONTROL FACILITY MOVES
BIOSOLIDS EVERY TWO YEARS, BUT THE MANAGEMENT PROCESS
REMAINS A YEAR-ROUND CONCERN WITH A SHARP EYE ON THE FUTURE

By Diane Gow McDilda .




-—-—l—.—

Everett Water Pollution Control Facility,
Everett, Wash.

BLALT:

TREATMENT LEVEL:
TREATMENT PROCESS:
FLOWS:
RECEIVING WATER:
BIOSOLIDS PROCESS:

1960
Secondary

Lagoons/trickling filter-solids contact

Design 36.3 mgd, average 20 mad, peak 100 mgd
snohomish River

Extended digestion in one aeration cell

Gulls and othar wildlife flock to the aaration cells at the
Everett (Wash) Water Pollution Control Facility,
(Photography by Kevin Nortz)

FROM A DAY TO DAY PERSPECTIVE, BIOSOLIDS
MANAGEMENT AT THE EVERETT WATER POLLUTION

Control Facility (EWPCF) in northwest Washington is relatively low key, But
every two years, it's an intensive effort that includes a survey and measurement
of sollds, preparation of hid packages, and oversight of multiple contractors
headed out in different directions with the plane’s Class B biosolids cake,

“We'll have one contract for dredging and dewatering, and maybe two or
three contracts or professional service agreements for transportation and appli-
cation,” says Chris Chesson, bicsolids specialist with the City of Everett Public
Works Department.

The process starts four to five months before the biosclids handling begins.
“For the last dredging and dewatering, we staned in February 2008, and the
cantractor was onsite the first of July,” savs Chesson, The schedule gives him
time to evaluate site conditions, determine the material volume and percent
solics, and review available land and application methods.

Chesson stays on top of biosolids management vear-round,
alwavs making sure the material will have a home in some form
of beneficial reuse. He also looks ahead with newer appreaches,
which soon may include creation of Class A compost,

SOLID IMPROVEMENTS
Theé Everett treatment plant, bullt in the 1960s, arlginally
inCluded an oxidation pond with an outiall o the Snohomish
River. In 1971, acration ponds were added upstream of the
oxidation pond, and a chlorine contact channel downstream.
The aeratlon ponds are two 15-acre cells that operate-in
series. These are followed by a 130-acre -oxidation pond, 3

BIOSOLIDS VOLUME: 4,000 dry tons/year

BIOSOLIDS USE: Land application of Class B cake
WEB SITE: www.everattwa.org

——
E—

Jtkacre polishing pond, and the chlorine contact channel. “The
aeration cells are separated-from the rest of the lagoon system
y-a public access road leading o nearby Spencer Island Park,




A trickling filter/solids conract (TE/SC) process was built in 1991 and is
referred to as the mechanical system. It operates in paralle]l with the acracion
ponds {lagoon system) and includes two secondary clarifiers and a chlorine
contact chamber.

The final site modifications came in 2006 when two primary clarifiers
were added in an effort — successful so far — o address odor problems,
Residents living across the river haven't voiced any objections. *You can
stand right next 1o the pad and not detect a2 high ammonia smell,” says

Chesson, “It's carthy, but not as pungent as others,”
Also added in 20806 was a biosolids handling area measuring abhout three
acres, two-thirds of it paved. This elevated area, in the southeast corner of

37 TREATMENT PLANT OPERATOR

LEFT PHOTO: Water quality analyst Tim Rickman weaighs wastawater solids
collacted on clarifier filters to detarmine TSS at diffarent stages of clarification.
ABOVE: Thea view aast from the primary clarifier shows tha secondary clari-
fiers, in the foreground, and two trickling filters,

the axidation pond, is used o treat and stockpile solids removed from the
[AgOnn SYysStem

Plant influent generally receives primary treatment through the bar
screen, grit collectors, primary sedimentation tank, and biofilter. After that,
it is directed o either the mechanical system or lagoon system for second-
ary treatment. The method of secondary treatment is based on various fac-
tors including influent volume and organic content.

Al present, all primary clarifier effluent flows to the first aeration cell,
then tor the TESC, To maintain pond levels and make use of their discharge
location, effluent from the secondary mechanical system is pumped back to
the [agoon system.

Evaratt WPFLF team members: from left,
Ceanna schuler, office manager; Chrs
Merwede, lab manager; John McCllellan,
aperations superintendent; Jeff Wright,
process analyst; Peter Berger, project manager;

and John Smit, maintenance superintandent,

e T —




The lagoons also manage solids from the mechanical system. Mixed
liquor is concentrated in the secondary clarifier and discharged to the aera-
tion cell. When How 1o the mechanical system is 16 mad, ahout 15,0000
pounds of secondary solids is sent to acration,

|50

DEREDGING UP SOLIDS

Every two vears, solids in the second aeration pond are dredged, dewa-
tered, and distributed. Even though Chesson has been through the process
many times, he still makes sure everything in the bid package is up to date.

“We do a hydrographic survey of the pond bed hefore going out for hid,”
he says, “We'll then be able to say, for example, thar we have about 4,000 dry
tons of biosolids at 8 percent solids. We provide a lot of information to
potential bidders. And there’s a pre-bid walk-through.”

Because of a legal challenge, walk-throughs are no longer mandatory, e
the specifications stronghy encourage bidders to make a physical inspection
[...]
slowly break down at the surface,

Cropland. Larpe volumes are applied to private land used to grow crops
and raise dairy cattle, The material is cilled into the soil,

Wheat fields. Wheat farms in King County in eastern Washington accept

tpomag.com  October 2009 33



EVERETT WATER POLLUTION CONTROL FACILITY

PERMIT REQUIREMENTS
LAGOON OUTFALL

CBOD; 25 mg/l monthly avg.
40 ma/l weekly avag.
TS5 60 mag/l monthly avg.
90 mg/l weekly avg.
Fecal coliform 200/100m! monthly avq.
400/100mI weekly avg.
pH 6.0 - 9.0
Total Residual 0.016 ma/l monthly avg.
Chlorine 0.083 mg/l max. daily
TRICKLING FILTER/SOLIDS CONTACT OUTFALL
CBOD; 25 ma/l monthly avg.
40 mg/l weekly avg.
TSS 30 mag/l monthly avg.
45 mg/l weekly avqg.
Fecal coliform 200/100m! monthly avg.
A00/100m! weekly avg.
pH 6.0 - 9.0
- Flant oparator Mark Hatzenbuehlar takas a ona-litar water sample at each pump station, aeration
Eﬁﬁﬂlﬁiﬂ:ldual Eggg mgﬂ mg: tl;l;liuﬂ. cell, and stage, and verifias the temperatura, pH, and DO in tha final effluant.

47

Il talk to farmers or others at conferences. We'll meet on site and I'll ask what crops are grown.
if they're prepared to accept our quantity and quality, then | prepare the site-specific land application plan.

The plans are involved. \We have a template, but each one Is site-specific.”
CHRIS CHESSON

hiosolids from Everett and other municipalities on what Chesson refers 1o as
A good will basis, meaning the marerial disposal is free and the city covers

transportation costs. Travel through the mountains to these sites is expen-
ipment Corporation <0 ity seidom uses ihis option.

incorporating Ralph B. Carser Company I'-'Iuni-r:.lpﬂl.pruji:rts. I-?:wntly. the :*i.n*. .*I]*. !-Hl.i:-ih Public l'EiIit}' Lhistrict

used the bicsolids as part of a hydroelectric pipeline construction and land
reclamation project. Everett hauled and stockpiled biosolids along the four
miles of backhlled trench. Workers then spread the material with a bulldozer
and seeded the area.

JDV has over ) years experience in the wastewater industry, specializing
in Anaerobic Digestion and Solids Handling. To maximize your
performance, contact us for your next project.

PLANNING AND PAPERWORK

The state encourages land application of biosolids as beneficial recycling,
Administered by the Department of Ecology, the permitting process includes
identifving land to receive biosolids 1o state and local governments. A state
coordinator also visits the site, Alver any concerns are addressed, a report is
submitted to the LS, EPA, the state, and the county health department. The
public is notified and allowed to comment before a “determination of non-
significance” 15 issued,

“I'll talk to farmers or others at conferences,” says Chesson, “We'll meet
on site and I'll ask what crops are grown. If they're prepared to accept our
quantity and quality, then 1 prepare the site-specific land application plan,
The plans are involved. We have a template, but each one is site-specific,”

Chesson keops multiple sites in the queae as fields go fallow Like many
bicsolids professionals, he tries to
plan as far as five and 10 vears
ahead, For Chesson and other pro-

fessionals at the Everett treatment American Process Group
Mmowef oo plant, biosolids management inviolves BE6/960-1480
Booth #2215 cqual parts of paperwork and hands- WWW.aAmpProcessgroup.com

on skill, with eves to the future. G Ashland Water Technologies
www.ashland-water.com

on Ave. Dover, NJ. 07801 Tel: (973) 366-6356 Fax: (973 ) 366-3193
: www, jdvequipment.com

34 TREATMENT PLANT OPERATOR



Magna We've Got You C nvered ]

Wastewater Sludge
Transportation
and Disposal Services

Mobile Dewatering

Wm,m ﬁ’w-

ww.magna-flow.com

Industrial Scientific Appoints

Schultz General Manager

Industrial Scientific has named Griffin Schulez gen-
eral manager for its sister company Design, Build, Own
& Operate Inc. He will manage the company’s sales and
implementation functions, drive product management,
software development and marketing initiatives.

a
"y
.I -..I
1

Griffin Schultz

Pat's Pump Named Florida Allianz Sweeper Dealer

ar's Pump & Blower LLC has been named Florida dealer for Allianz
Sweeper Co./Madvac Inc., producer of mechanical and vacuum litter collec-
Hon equipment,

Adaptive Instruments Forms
Marketing Partnership

Adaptive Instruments Corp. has formed a marketing partnership with
Adaprive Wireless Solutions and Control Microsystems. Adaptive Wireless is
licensed o use Accutech-enabled rechnology for OEM customers, and has
acquired the production facilicties and rights to the ALIC rraditional product
line. Control Microsystems will be responsible for development, manufactur-
Ing and sales of the Accutech wireless products through a dedicared division
of the company,

Thompson Pump Moves into Panama City Facility

Thompson Pump & Manufacturing Co, Inc, has moved its Panama City
branch to a new 6, 200-5quare-foot faciliy on 1.5 acres, The building houses
pump rentals, sales, parts and service.

: Houston
e m%.' Phone: (281) 448-8585
f Fax:(281) 397-7195
et Info@magna-flow.com

Neptune Earns CE Certification in European Markets

Neptune Chemical Pump Co. Inc. has earned CE certification in Europe
for its chemical metering pumps and mixers. CE certification is mandatory
for machinery and low-voltage eguipment sold within the 27 countries of the
European Union, the European Economic Area, and the European Free
Trade Area.

science Applications Acquires R.W. Beck

science Applications International Corp. has acquired B.W Beck Group
[nc,, provider of business and technical consulting services in engineering,
energy and infrastructure in the wastewater industry, Beck joins SAIC’S Infra-
structure, Logistics and Product Solutions Group led by President Joe Craver.

General Monitors Receives |IEC Certification
General Monitors' gas and flame detectors have recelved 1EC 61508
certification from FM Approvals

Moren Products Launches New Web Site

Noren Products has launched a new Web site, wwwonorenproducts.com,
The site features product images and an updated contact page. o

Onhline Discussion Forum
Join us at www.tpomag.com

tpomag.com  October 2009 35



top performer: OPERATOR

SERVANT

AFTER 33 YEARS IN WATER AND WASTEWATER TREATMENT, ROBERT LOVETT STILL LOOKS FORWARD

AS5S AYOUNG MAN IN THE U.5. NAVY,
ROBERT LOVETT RAN A PAIR OF

triple-effect evaporators that turned seawater into
fresh water for the crew of the aircraft carrier 58S
Saratopa. He couldn’t have known then that water
wolld becaome his career,

Lovett, now 70, has worked in water and waste-
water treatment for 33 vears and has no plans to
slow down. His main job is to operate the water and
wastewater treatment plants in Woodbury, Ga., a
community of 1,200, about &0 miles south of
Atlanta. He also serves as contract operator for
treatment systems in the nearby towns of Warm
springs (population 4000, Concord (2000, Talbotton
(5000 and Greenville {1,0000.

There Is no question he has followed his call-
ing. “somebody told me a long time ago 1o find
something you really, really like o do, then get
somehody to pay vou o do it,” he says. “And that’s
what I've done, 1 can honestly say that in all my
years in o water and wastewater, 've never got up a
single morning dreading to go to work. I've
enjoyed every day, and 1 work seven days a week.”

Lowvett enjovs serving the public as well as giving
back o the profession through activity in the
CGeorgla Rural Water Association and service on the
hoard of directors of the Meriwether County Water
Authority,

CHANGE FOR THE BETTER

Lowvett poined the Navy in 1938, straight out of high schoaol in Woodbury,
and attained the rank of petty officer second class, He left after his fouryvear
hitch and went o waork for a business form printing company back home,

After 14 years, he was tired of that., His wife Sylvia, then city clerk in

0 WORKING EACH DAY FOR HIS HOME CITY AND FOR OTHER COMMUNITIES ON CONTRAC

By led J. Hulseh

1
¢

Robert Lovett, shown in the 45-acre coastal
Barmuda grass spray field that serves thea
Woodbury treatment plant, has davelopad a
passion for his profession and for serving
his home community. (Photography by
Matt Hanner.)

Woodbury, heard that the mayor needed someone
o run the water treatment plant and let her hus-
band know “50 1 switched over, and it's the best
thing I've ever done,” says Lovett.

He took training through the Georgla Water &
Pollution Control Association (now called the
Georgia Association of Water Professionals) and
00N was operdating the water and wastewater
treatment plants, Today, he holds Georgia Class 3
wastewater and Class 2 water certifications,

About 20 years ago, he started doing contract
wark for other communities, Perhaps his most
interesting  assignment is operating the new
sequencing batch reacror (SBR) plant in Warm
Springs, site of the Roosevelt Warm Springs
Institute and former President Franklin RBoosevelt's
Little White House {see sidebar)

The Warm Springs treatment system was built in
1950) and later deeded to the clty. Lovett hegan
aperating the old activated sludee facility 17 vears
ago, “We met our permit, but the plant was aging,”
he says.

[n 2006, the new §5 million SHR plant {Aqua-
Acrobic Systems Inc) went on line, serving the city
and as many as 200,000 visitors to the Roosevelt
historic sites each vear. The plant, designed for
400,000 gpd, trears 200,000 gpd on average,

CONSISTENT PERFORMANCE

Influent passes through a bar screen, then drops into a lift station, from

which three Fhygt pumps lift it to the two SBRs, Treated effluent decants to

an equalization basin, flows through UV disinfection, and into Cold Creek.
After decant, blosolids are pumped to an aerobic digester, and from

there 1o a dryving bed (FI, Deskins Company Inc,). “It's the only drving bed

365 TREAIMENT PLANT OPERATOR



"Ssomebody told me a long time ago to

Lovett shares his time

find somethingyou really, really like to do, arnon five wastawater

[ T - - treatment plants, four
then get sormebady to Pay you 1o to It of which he operates

And thétsiwhat |'ve dongs | Orfes Feier Do sis. &3

ROBERT LOVETT =" 5«

Robert Lovett, Lity of Woodbury, Ga.

POSITION: Wastewater and water opeéerator

EXPERIENCE: 33 years

RESPONSIBILITIES: Employed by City of Woodbury; contract
operator for Warm Springs and three other
communities

CERTIFICATIONS: (Georgia Class 3 wastewater and Class 2 water

AWARDS: Outstanding Plant Award, water plants under
1 mgd, 1980 and 1986, Georgia Water &

Pollution Control Association
Continue working until age 90

tpomag.com  October 2000 37




=,

Fi

IO CCAANTES Y F SELEV IDPRDHLEHCT HOHS

of its kind in Georgia,” savs Lovett, “Instead of sand, it uses crushed gravel
on top. With sand, the material takes a month to dry. With this system, in
o weather, it dries in five or six days. After that, we rake it up and take i
ter the landfill.” Water from the dryving bed underdrain is piped back o the
plant headworks.

Plant influent averages 180 mgA BOD and 140 mgA TSS. The NFDIES per-
mit calls for 17 mgd BOD and TS5 in seprember, October and November and
A0 mgd for the rest of the year. Actual effluent BOD and TS5 are below 5
mg/l. “It looks like drinking water,” Lovett says. "Ammonia is below the detec-
tion limit, Our pH limit is & to 9, and that runs about 7.2, The dissolved oxy-
pen limit is 5 parts per million, and that runs better than 7, We've never fRiled
o meet our permic.”

Lovert made his own contribution to the plant's design, calling for the
addition of X} probes in a feedback loop 1o optimize hlower operation in
the: SBRs and save energy, ¥l read about thae in a magazine at the time we
were building the system,” he says.

“Most planmts run the blowers on a timed basis 1o keep the DO level up
We control the blowers with the DO probes, We keep the DO 0 a range from
1.2 to 2.5 parts per million. The blowers come on at 1.2 and cut off at 2.5, We
spent about $11,000 for that system with a change order, but it was well
wiorth the money.”

The SBR process is fully automated, and a SCADA svstem enables Lovere
to monitor the operation from Woodbury.

KEEPING TABS

Meanwhile, Lovett watches over the Woodbury treatment facilities, with
help from ane full-time operator, Ray Grizzard. The water treatment plant, a
0-vedar-old coagulation, sedimentation, hltration and chlorination system, is
permitted for 750,000 and produces aboue 200,000 gpd.

The wastewater plant is rated at 325,00 gpd and processes about half
that amount, The influent enters a fouracre axidation pond and from there
Howes to a S-million-gallon holding pond. It is then pumped aboat one mile
tor a spray field of six spray areas equipped with fixed heads.

“We raise 44 acres of coastal Bermuda prass,” says Lovett. “1 used 1o hale
about 10L000 bales of hay per year, Then it reached the point where we
couldn’t get the help we needed, so owe bid that out. Three Trees Farm in
Woodbury handles that now, and they round-roll it. They get four or five cut-
tings of some prety gond hay” The facility’s permit calls for 50 mgd Ta5 and
30 mgd BOD. Chlorination is not required; a buffer serip and chain link fenc-
ing restrict public access to the spray fields.

-ﬂ

o

Lovett started work life in the printing industry but found his true calling
when he moved into water and wastewater treatment. Here, he tests for
alkalinity at the watar plant in Woodbury,

"Georgia Rural Water I1s one of the best organizations we have In the state. They do video inspection
and smoke testing of sewer lines, leak detection, troubleshooting, and other services for us. They also
do all the training classes for water and wastewater operators.”

ROBERT LOVETT

The other treatment facili-
ties that Lovett runs on con-
tract are simple lagoon sys-
tems. He handles the testing,
sending samples to a private
laboratory, Clry public works
emplovees provide mainte-
NANCE Support,

o ol

Agrial view of the Warm Springs treat-
ment plant,

GIVING BACK

The diverse responsibilities
don't hother Lovett in fact,
he thrives on them, “1 go to work every morning at four o'clock, and 1 work
until it's done,” he says, “1 just enjoy it It's heen my life,” In his spare time,
Lowvert attends meetings of the National Bural Water Association — 16 of

SH  TREATMENT PLANT OPERATOR

them so far, all around the country, He was a tounding board member of the
Georgia Rural Water Association and has served as treasurer, vice president,
and president.

“Greorgia Rural Water is one of the best organizations we have in the state,”
Lowett savs, “Their executive director, Jimmy Mathews, has done more for water
and wastewater than anyone 1 know They do video inspection and smoke
testing of sewer lines, leak detection, troubleshooting, and other services for
us. They also do all the training classes for water and wastewater operators,”

As a4 board member with the Medwether County Water Authority, Lowvett
I5 helping to oversee design and construction of a new $17 million waste-
water treatment plant to serve a booming area in the northern part of the
county, A new Kia auromaotive plant in West Point is expected to employ, with
all its satellite suppliers, about 6,0 people, and other major businesses are
moving o a new industrial park. “I'm the only person on the board who has
Any experience in water and wastewater,” Loverr says,



THE LITTLE WHITE HOUSE

The biggest customer of the Warm Springs Wastewater Treatment Flant, which Robert Lovett
operates, 15 the Roosevelt Warm Springs Institute for Rehabilitation.

This state-operated rehabilitation center sits on a scenic 950-acre campus. Started by Franklin
D. Boosevelt in 1927 to treat persons afflicted by polio, the institute remains true to its mission “to
empower iIndividuals with disabilities to achieve personal independence” as a iving legacy to FDR.

Each year, the institute serves about 5,000 people with all types of disabilities from throughout
the United States. It also offers the Camp Dream, enjoved by 2,000 disabled campers each year,